HK-95

3 Pt. Hitch Adapter Kit Part List
Parts list for HK-95 hitch kits.
Ref. No Part No. Description No. Req'd
1 862332 Lift Arm 2 2 862338 Lift Arm Attachment Plate 2 3 2503176 Bolt, 7/8"-9NC x 4-1/2" Hex Head Gr.2 1 4 2503082 Bolt, 7/8"-9NC x 3-1/2" Hex Head Gr.2 1 5 2502005 Washer, 7/8" Spring Lock 4 6 2500079 Nut, 7/8"-9NC Hex Jam 2 7 2500049 Nut, 7/8"-9NC Hex Nylock 1 8 862341 Top Link Bracket 1 9 2504115 Muffler Clamp, 1-3/4" HD w/Nuts 2 10 2502008 Washer, 3/8" Spring Lock 4 11 590001 Cat. I Top Link Pin 1 12 590006 Linch Pin, 7/16" (AK-14) 1 13 590277 Top Link Barrel 1 14 590024 Top Link End R.H. (AK-49) 1 15 590023 Top Link End L.H. (AK-48) 1 16 590145 Knock-In Handle 1 17 862350 Sway Bar 2 18 2503102 Bolt, 1/2"-13NC x 1-1/2" Carriage 2 19 2502002 Washer, 1/2" Spring Lock 2 20 2500003 Nut, 1/2"-13NC Full Hex 2 21 862352 Lift Arm Lift Bar 1 22 2503088 Bolt, 5/8"-11NC x 2-1/2" Hex Head Gr.5 2 23 2501005 Washer, 5/8" Flat 1 24 2500041 Nut, 5/8"-11NC Hex Nylock 2 25 2503085 Bolt, 3/4"-10NC x 2-1/2" Hex Head Gr.5 1 26 2501002 Washer, 3/4" Flat 2 27 2500037 Nut, 3/4"-10NC Hex Nylock 2 28 862353 Lift Bar Upper Bushing, 1" O.D. x 9/16" Lg. 1 29 862354 Lift Bar Lower Bushing, 7/8" O.D. x 15/16" Lg. 1 30 862356 Lift Arm Crank Tube 1 31 264019 Gauge Wheel Crank 1 32 2504049 Drive Zerk, 5/16" 1 33 2500020 Nut, 1"-8NC Hex Jam 1 N/S 101039 Safety Sign - Caution (Stay Clear of Rasising Arms) 2 N/S 101082 Safety Sign - Warning (Pull From Drawbar) 1